CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LAHONTAN REGION

BOARD ORDER NO. R5Y-2009-0035
WDID No. 6B260903003

. MASTER WATER RECYCLING REQUIREMENTS AND
WASTE DISCHARGE REQUIREMENTS
MAMMOTH COMMUNITY WATER DISTRICT
DISINFECTED TERTIARY RECYCLED WATER

Mono County

The California Regional Water Quality Control Board, Lahontan Region (Lahontan
- Water Board) finds: : .

1.

Definitions

The following terms, which are used within this Order, are defined by their
respective code citations or policy references:

a. Disinfected Tertiary Recycled Water: *.. filtered and subsequently
disinfected wastewater that meets the following criteria:

(a) The filtered wastewater has been disinfected by either:
(1) A chiorine disinfection process following filtration that provides a CT (the
product of total chlorine residual and modal contact time measured at the
same point) value of not less than 450 milligram-minutes per liter at all times
with a modal contact time of at least 90 minutes, based on peak dry weather
design flow; or
(2) A disinfection process that, when combined with the filtration process,
has been demonstrated to inactivate and/or remove 99.999 percent of the
plaqueforming [sic] units of F-specific bacteriophage MS2, or polio virus in
the wastewater. A virus thatis at least as resistant to disinfection as polio
virus may be used for purposed of the demonstration.

(b) The median concentration of total coliform bacteria measured in the
disinfected effluent does not exceed an MPN of 2.2 per 100 milliliters .
utilizing the bacteriological results of the last seven days for which analyses
have been completed and the number of total coliform bacteria does not
exceed an MPN of 23 per 100 milliliters in more than one sample in any 30
day period. No sample shall exceed an MPN of 240 total coliform bacteria
per 100 milliliters.” [California Code of Regulations, title 22, section '

60301.230]

b. Incidental Runoff: “...unintended small amounts (volume) of runoff from
recycled water use areas, such as unintended, minimal over-spray from
sprinklers that escapes the recycled water use area.” [Paragraph 7(a),



MAMMOTH COMMUNITY WATER DISTRICT -2~ BOARD ORDER NO. R6V-2009-0035
MASTER WATER RECYCLING REQUIREMENTS WDID NO. 6B260903003

AND WASTE DISCHARGE REQUIREMENTS

Mono-County

Recycled Water Policy, State Water Resources Control Board Resolution No.
2009-0011] ‘

c. Master Recycling Permit: “...a permit issued to a supplier or a distributor, or
both, of recycled water, that includes waste discharge requirements prescribed
pursuant to Water Code section 13263 and water recycling requirements
prescribed pursuant to Water Code section 13523.1." [Water Code section
13050(r)]

d. Reclaimed Water. “...wastewater which as a resuit of treatment is suijtable for
uses other than potable use.” [California Code of Regulations, title 17, section
7583(i)]

e. Recycled Water: "...water which, as a result of treatment of waste. is suitable
for a direct beneficial use or a controlled use that would not otherwise oceur
and is therefore considered a valuable resource.” [Water Code section
13050(n))

2. Recycled Water Report

The Mammoth Community Water District (District) has filed an application with the
Lahontan Water Board under California Water Code (Water Code) Section
135622.5. For the purposes of this Order, the District is referred to as the
“Discharger”. Pursuant to Water Code Section 13523.1, the District's application
requests the Water Board issue Master Water Recycling Requirements to the
District for the District's recycled water project. The District proposes supplying an
average flow of 2.9 million gallons per day (MGD) of disinfected, tertiary recycled
water as defined in California Code of Regulations, title 22, section 60301.230,
that is suitable for unrestrictive landscape irrigation. On behalf of the District, HDR
Engineering Inc. and Bauer Planning and Environmental Services submitted
information in August 2008 and February 2009, to complete the application.

3. | Facilities and Treatment Process

The District collects, treats and disposes of domestic wastewater generated in the
District's service area, which is generally the Town of Mammoth Lakes located in

the southwestern part of Mono County (Attachment A). Boundaries of the Districts
service area encompass an area of approximately 3,640 acres or 5.7 square miles.

The District owns and operates the Mammoth Lakes Wastewater Treatment Plant
(Treatment Plant), which is located 1.5 miles east of the Town of Mammoth Lakes.

The design capacity of the Treatment Plant is a maximum average 30-day flow of
4.1 MGD and a maximum daily flow of 5.48 MGD. The Treatment Plant is an
activated sludge plant with the following unit processes: raw sewage grinding,
primary sedimentation, conventional activated sludge operated for nitrification and



MAMMOTH COMMUNITY WATER DISTRICT -3- BOARD ORDER NO. R6V-2009-0035
MASTER WATER RECYCLING REQUIREMENTS WDID NO. 68260903003

AND WASTE DISCHARGE REQUIREMENTS

Mono County

partial denitrification removal, secondary sedimentation, tertiary media filtration,
and chlorine contact basins. Treated effluent is conveyed by gravity outfall to the
Laurel Pond disposal site, which is located 3.5 miles southeast of the Treatment
Plant.

4. Current Board Orders

Board Order No. 6-91-22 adopted on March 14, 1991 includes effluent limits,
receiving water limitations for ground water, provisions, and monitoring requirements
for the District's existing wastewater collection, treatment, and disposal facilities.
Board Crder No. 6-88-143 adopted on September 8, 1988 authorizes the District to
reuse water along both sides of Main Street (Hwy. 203) between Mono St. and
Mammoth Road. Recycled water is delivered from the Treatment Plant by tank truck,
and water is applied during periods of minimal public contact.

5. - Reason for Action

The District is proposing to supply an average flow of 1.55 MGD and a peak flow of
2.9 MGD of title 22-quality, disinfected, tertiary recycled water (hereinafter,

. recycled water) for irrigation use at Sierra Star, Snowcreek, and Shady Rest. The
project includes storage of recycled water in lined surface impoundments at Sierra
Star and Snowcreek golf courses. The purpose of the District’s recycled water
project is to provide treated wastewater for landscape irrigation, which would
otherwise create a demand on potable water supplies during the summer. In May
2007, the Town of Mammoth Lakes completed a comprehensive update to their
General Plan. The Town reported that land development under the approved
General Plan would result in a water deficiency of 1,488 acre-feet in a dry year.

The master water recycling requirements authorize the District under Water Code
Section 13523.1 to regulate the users of the recycled water {o ensure compliance
with water recycling requirements contained in the uniform statewide criteria (“iitle
22 requirements”) pursuant to Water Code Section 13521.

6. Source of Recycled Water

The District will produce recycled water at the tertiary treatment plant. The District
proposes to improve the existing filtration and disinfection facilities to meet Title 22
requirements and to reliably meet user needs. The improvements include pumping
secondary effluent to a filtration process that includes: coagulant and flocculant
addition and mixing; flocculation tanks, a tertiary cloth disc filter and associated
backwash sysiem that replaces the existing media filters; new in-line chlorine gas
injectors; and new chlorine contact basin; yard piping, a recycled water storage
basin; and a recycled water pumping station. Motor control centers,
instrumentation, and controls associated with the new facilities are also part of the
improvements. A site map illustrating the improvements at the Treatment Plant is
included in Attachment C of this Order.



MAMMOTH COMMUNITY WATER DISTRICT -4- BOARD ORDER NO. R6V-2009-0035
MASTER WATER RECYCLING REQUIREMENTS WDID NO. 68260903003

AND WASTE DISCHARGE REQUIREMENTS

Mono County

The tertiary treatment facilities will receive. wastewater that has undergone
secondary treatment. The resulting recycled water will be distributed to recycled
water users. Two by-pass pumps will provide secondary treated wastewater to the
existing secondary disinfection unit and then to the Laurel Pond disposal site. A
flow diagram of the District's Treatment Plant that incorporates the improvements is
included in Attachment D of this Order.

The maximum instantaneous flow the filter can handle is 2,014 gpm which is
equivalent to 2.9 MGD. The new chlorine contact basin has a maximum capacity of
3.1 MGD meeting the Title 22-required ninety-minute minimum modal contact time
for chlorine disinfection. As the maximum filter capacity controls, the capacity of the
tertiary filiration and disinfection plant is 2.9 MGD.

The expected quality of the recycled water supply is presented in Table 1.

Table 1. Expected recycled water supply quality

Constituent Units Value
pH - pH units B.0to7.7
Turbidity - NTU 1.5
BOD mg/L 5
TDS mg/L 288
Chloride mg/fL 43
Ammonia—N mag/L 0.1
Nitrite—N mg/L C0.02
Niirate—N mg/L 15
Phosphorus mg/L 4
THM mg/L 31
HAA mg/L 40

Total Coliform MPN/10G mL - <2

7. Producer, Distributor and Users

Under this Order, the District is the producer and the distributor of recycled water.
Potential users of recycled water include Sierra Star Golf Course and the
Snowcreek Golf Course. Other potential future users include Shady Rest Park and
the Town of Mammoth Lakes and other public agencies for parks and roadway
landscaping, private condominiums, public schoo!l landscape sites and athletic
fields, construction projects, and other industrial and commercial uses.

8. Recycled Water Transmission and Distribution System

Delivery of recycled water from the Treatment Plant to Sierra Star and Snowcreek
will be through separate pump stations and effluent pipelines. The District will
install the Sierra Star and Snowcreek pipelines in a common trench for most of the
alignment. Transmission and distribution systems for other potential users wili be
independent and designed and constructed in the future.



MAMMOTH COMMUNITY WATER DISTRICT -5- BOARD ORDER NO. R6V-2009-0035
MASTER WATER RECYCLING REQUIREMENTS WDID NO. 6B260903003

AND WASTE DISCHARGE REQUIREMENTS

Mono County

9.

10.

11.

12.

13.

Permit Area

This Order authorizes use of recycled water at sites located within the District's
boundary, which generally coincides with the Town of Mammoth Lakes. In addition,
this Order authorizes recycled water uses outside its boundary, including U.S.
Forest Service Land such as Shady Rest. The authorized use area consists of St

‘Sec 25, 8¥2 Sec 26, 8% Sec 27, SEV: Sec 28, EY2 SWY Sec 28, NWY Sec 33,

NEY: Sec 33, SEV4 Sec 33, Sec 34, Sec 35, Sec 36 of T3S, R27E; and W4 Sec 1,
Sec 2, Sec 3, El2 Sec 4, N¥2 NEV4 Sec 9, N¥2 NW: Sec 10, Nv2a NEV: Sec 10, N%%
NWY% Sec 11, N2 NEY: Sec 11, NY2 NWY Sec 12 of T4S, 27E; all wrthln MDB&M
The permit area is illustrated in Attachment B of this Order

Authorized Recycled Water Uses

This Order authorizes recycled water use for landscape irrigation at parks and golf
courses and other landscaped areas and for watering at construction sites to
minimize airborne dust.

Authorized Recycled Water Use Sites

The sites authorized for use of recycled water under this Order (Authorized

Recycled Water Use Sites) are those:

a. l.ocated within the Permit Area described in Finding No. 9, above; and
b. Where the use is limited to those described in Findings No. 5 and 10, above.

Topography

The permit areas are located in the Murphy Guich, Mammath Creek, and Basalt
Canyon drainages. Murphy Guich drains into Mammaoth Creek near the intersection
of Highways 203 and 395, about 2.5 miles east of Sierra Star. Basalt Canyon
drains infto Mammoth Creek about 1 mile east of the intersection of Hwy 203 and
395. These drainages are part of the Long Valley Hydrologlc Area of the Owens